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CUSTOMER NAME: ZHEJIANG JIAWEI ARTS & CRAFTS CO.,LTD. 

ADDRESS: NO.7 XINGYUAN ROAD,DONGYANG COMMODITY 

PARK,ZHEJIANG,CHINA 

 

Sample Name : ARTIFICIAL PLANTS 

Product Specification : JWT2716 

Product or Lot No. : 578569 

Manufacturer : ZHEJIANG JIAWEI ARTS & CRAFTS CO.,LTD. 

Buyer : HHGL LIMITED 

Country of Destination : UK 

Other Information : P.O.NO.:5500220310,311,312 

Supplier: ZHEJIANG JIAWEI ARTS & CRAFTS CO.,LTD. 

Country of Origin: CHINA 

Above information and sample(s) was/were submitted and confirmed by the client. SGS, however, 

assumes no responsibility to verify the accuracy, adequacy and completeness of the sample 

information provided by client. 

*********** 

SGS Ref. No. : SHHL2010549184OT 

SUIN2010008343MR 

Date of Receipt  : Oct 27, 2020 

Testing Start Date  : Oct 27, 2020 

Testing End Date : Nov 09, 2020 

Test result(s)    : For further details, please refer to the following page(s) 

(Unless otherwise stated the results shown in this test report refer only to 

the sample(s) tested) 

 
 
 
 
 
 
 
 
Signed for 
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SGS-CSTC Standards Technical 
Service (Shanghai)Co., Ltd. 

 
Jane Deng 

Authorized signatory 
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Summary of Results: 

No. Test Item  Test Method Result Conclusion  

1  
Light Ageing Test-UV 

Exposure 
ISO 4892-3:2016 Cycle 1 See result  /  

 

Note: Pass : Meet the requirements; 

Fail : Does not meet the requirements; 

/ : Not Apply to the judgment. 
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Test Item: Light Ageing Test-UV Exposure 

Sample Description:  Green plastic parts 

Test Method: ISO 4892-3:2016 Cycle 1 

Test Condition: 

Exposure cycle: 

ISO 4892-3:2016 cycle 1 

Lamp type: UVA-340 

8h UV at (60±3)℃ BPT, 0.76W/(m2•nm)@340nm 

4h condensation at (50±3)℃ BPT 

Exposure duration: 200h 

Test Result: 

Test Item Appearance Grey scale 

Light Ageing Test-UV 

Exposure 

Except the gray scale change, no other 

visible change 
4-5 

Note:  

1. According to ISO 105-A02:1993/Cor.2:2005, the grey scale was determined under the D65 

standard light, with scale 5 as the best and scale 1 as the worst. 

2. The results were carried out within 1 hour after above specified durations for the intermediate 

inspection as well as at the end of the exposure. 
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Test Photo: 

 
Original Sample 

  
Reference sample       Test sample 

Before test 

Reference sample       Test sample 

After test 

This test method was carried out by SGS-CSTC Standards Technical Services Co., Ltd. Suzhou 

Branch. 

******** End of report******** 
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